Adrenaline ~ MODEL SDO


	MODEL STANDING DRUG ORDER 

	Title
	Adrenaline 1:1000 (1mg/mL)

	Location
	(Practice/Organisation name)

	Date Reviewed
	

	Name and signature of person who performed the review
	NAME 

SIGNATURE                                                                      

	Next Due Date for Review
	(should be every 12 months)

	Author
	Based on SA Health's requirements, this model SDO has been developed and completed by Adelaide PHN and the SA PHNs Immunisation Hub to support General Practice. Each General Practice has a responsibility to review it for correctness, relevance to the practice, and to update as required to meet their need and any legal obligations.

	Person Responsible within the General Practice
	Name

	Position
	Position Title

	References
	1.
NHMRC The Australian Immunisation Handbook on-line version
https://immunisationhandbook.health.gov.au/
2.
Health Practitioner Regulation National Law (SA) Act 2010

3.
Controlled Substances Act 1984 (and its Regulations)

4.
Consent to Medical Treatment and Palliative Care Act 1995

5.
The Nursing and Midwifery Board of Australia approved codes and guidelines
6.       The Australian Government Department of Health  https://www.health.gov.au/health-topics/immunisation
7.       SA Health

8.       Product Information as licensed by the Therapeutic Goods Administration Australia

	APPLICATION OF MODEL STANDING DRUG ORDER

	1.
Clinical practice areas where SDO can be used
	Any immunisation service conducted by Medical Practice, Local Government, Community Health Centre, Hospital, Aboriginal Health Service, Royal Flying Doctor Service or any other service not employing authorised registered nurses and midwives.


	ENDORSEMENT
It is recommended a vaccine SDO is in place within every organisation that provides an immunisation service where vaccines are administered by nurses, midwives and Aboriginal Health Practitioners who are not authorised in accordance with the South Australian Vaccine Administration Code. 

This medication SDO endorses appropriately qualified staff to administer the medication specified in this document to individuals experiencing anaphylaxis or suspected anaphylaxis. 

All immunisation nurses must practice in accordance with the Nursing and Midwifery Board of Australia registration standards, codes and guidelines; must ensure equipment to manage anaphylaxis is available; must be able to recognise and appropriately manage anaphylaxis, distinguish between anaphylaxis and vasovagal episodes. The management of anaphylaxis may incorporate the commencement of basic life support (BLS). Updates to BLS training should be in accordance with the recommendations from the Australian Resuscitation Council.



	ENDORSEMENT COMMITTEE – MEDICAL OFFICER, SENIOR NURSE AND MANAGEMENT 

Name – Signature:
Title:
Date:

Name – Signature:
Title:
Date:


Name – Signature:
Title:
Date:



	AUTHORISATION
This Standing Drug Order authorises appropriately qualified staff that have read and understood the following information to administer the listed medication to eligible individuals 


	STAFF AUTHORISATION

	2.
Staff credentialing requirements
	2.1
Registered Nurse or Midwife 

2.1.1
Accountable and responsible for own actions within nursing practice in accordance with the Nursing and Midwifery Board of Australia approved codes and guidelines
2.1.2
Practices in accordance with Division 8, Subdivision 1, section 94 (1) Health Practitioner Regulation National Law (SA) Act 2010

2.1.3
Current registration with Australian Health Practitioner Regulation Agency 
2.1.4
Compliance with organisational standards, policies and procedures

2.1.5
Compliance with all relevant legislation and guidelines

2.1.6
Certificate in Cardiopulmonary Resuscitation (CPR)/BLS within the last 12 months

2.2 Enrolled Nurse


Can immunise if can demonstrate all of the following
2.2.1
 Have received delegation from a Registered Nurse

2.2.2    Competence to practice and is responsible for own actions in accordance with the Nursing and Midwifery Board of Australia approved codes and guidelines
2.2.3
Compliance with organisational standards, policies and procedures

2.2.4
Compliance with all relevant legislation and guidelines

2.2.5
Practices in accordance with Division 8, Subdivision 1, section 94 (1) Health Practitioner Regulation National Law (SA) Act 2010

2.2.6
Assessment of the client by a Registered Nurse or Medical Practitioner prior to vaccination

2.2.7
Direct or indirect supervision by a Registered Nurse

2.2.8
Current registration with Australian Health Practitioner Regulation Agency
2.2.9    Certificate in CPR within the last 12 months
2.3 Aboriginal Health Practitioner
C
Can immunise if they can demonstrate all of the following
2.3.1 Have received delegation from a Registered Nurse

2.3.2 Compliance with organisational standards, policies and procedures

2.3.3 Compliance with all relevant legislation and guidelines

2.3.4 Assessment of the client by a Registered Nurse prior to vaccination

2.3.5 Direct or indirect supervision by a Registered Nurse

2.3.6 Current registration with Australian Health Practitioner Regulation Agency 
2.3.7 Certificate in CPR within the last 12 months


	Adrenaline ~ MODEL STANDING DRUG ORDER

	3.
Background
	3.1
This model Standing Drug Order (SDO) will not meet the need of all cases and must always be used in conjunction with the Immunisation Handbook1 

3.2
Clinical assessment and advice from a Medical Practitioner should be sought if the recommendations for a specific clinical situation cannot be determined using this SDO together with the Immunisation Handbook1 

	4.
Purpose and scope
	4.1
To ensure the correct and controlled administration of Adrenaline by a person authorised according to the criteria in this SDO 

	5.     Limitations
	5.1      The elderly, and patients with hypertension, hyperthyroidism, diabetes, cardiovascular disease, phenothiazine induced circulatory collapse,  angina pectoris, cerebrovascular insufficiency, prostatic hypertrophy, psychoneurosis ,chronic lung disease , long standing  bronchial asthma and emphysema who have developed degenerative heart disease; are to be given Adrenaline (0.5ml dose) with caution8    

	6.
Precautions
	6.1
NOT to be mixed with other vaccines in the same syringe 

6.2
NOT to be administered intravenously

	7.
Contra-indications
	7.1
Known hypersensitivity to sympathomimetic amines, shock (other than anaphylactic shock), cardiac dilatation and coronary insufficiency, hypertension, ischaemic heart disease, arrhythmias, cerebral arteriosclerosis, Diabetes mellitus, hyperthyroidism, narrow angle (congestive) glaucoma, Organic brain damage, Phaeochromocytoma.
7.2
Conditions in which vaso-suppressor drugs may be contraindicated e.g. thyrotoxicosis 

	8.
Indications for use and dosage
	Adrenaline is indicated for the immediate treatment of anaphylaxis and hypersensitivity reaction to vaccines.

If diagnosis of anaphylaxis is suspected, administration of adrenaline should be instituted as soon as possible. Adrenaline is not needed for generalised non-anaphylactic reactions (such as skin rash or angioedema). If in doubt, give intramuscular adrenaline. No serious or permanent harm is likely to occur from administering adrenaline to a person who is not experiencing anaphylaxis.1
8.1     The recommended dose: 

1:1000 adrenaline 0.01 mg/kg body weight

8.2 Refer to the table below for required dose of adrenaline if the exact weight of the individual is not known

Adrenaline doses of 1:1000 (one in one thousand) for infants, children and adults

Age

Dose 

Less than 1 year (approx.5-10 kg)


0.05-0.1 mL

1-2 years (approx. 10 kg)

0.1 mL

2-3 years (approx. 15 kg)

0.15 mL

4-6 years (approx. 20 kg)

0.2 mL

7-10 years (approx. 30 kg)

0.3 mL

10-12 years (approx. 40 kg)

0.4 mL

>12 years and adults, including pregnant women (over 50 kg)
0.5 mL

* Administer every 5 minutes as necessary until clinical improvement occurs

	9.
Relevance to other SDO’s
	9.1
Adrenaline must always be readily available whenever vaccines are being administered
 

	10.
Presentation
	10.1
Adrenaline 1:1000 is a clear, colourless solution
10.2   No reconstitution or dilution is required 

	11.
Procedure
	11.1
Preparation of Adrenaline

11.1.1  Check the batch number and expiry date 

11.2
Method of Administration

     11.2.1   Use a 1mL syringe to improve the accuracy of measurement when drawing up small doses
    11.2.2   Administer by deep intramuscular injection into the antero-lateral thigh
11.3   Repeating doses
    11.3.1   Repeat doses every 5 minutes until the person improves    
In all cases, transfer the person to hospital for more observation and treatment.

	12.
Site considerations
	12.1
Infants, children and adults 


Administer by deep intramuscular injection into the anterolateral aspect of the thigh (preferred site because there is a predictable dispersal of adrenaline)1 
          Do not inject into the buttocks8

	13.
Documentation
	13.1
Record in the vaccine recipient’s personal health record or other immunisation record card/book and in your clinical record/data file

13.1.1.
batch number

13.1.2   route and site of administration

13.1.3   number of doses administered

13.1.4
date and time of administration, and

     13.1.5  name and organisation of the person administering the adrenaline

	14.
Monitoring requirements
	14.1
Observation post administration
14.1.1
Vaccine recipients should be transferred to hospital for further observation and treatment1

	15.
Side Effects
	15.1
Common: 

·    anxiety, restlessness, tachycardia, tremor, weakness, disorientation, dizziness, headache, dyspnoea, cold extremities, pallor, sweating, nausea, vomiting, sleeplessness, hallucinations and flushing or redness of face and skin

15.2
Uncommon: 

·    Psychomotor agitation, disorientation, impaired memory and psychosis 

15.3
Very rare: 

· Ventricular fibrillation and severe hypertension, tissue necrosis following repeated injections at the same site8

	16.
Management of Adverse Events Following Immunisation (AEFI)
	16.1
Refer to the Immunisation Handbook for the management of an immediate adverse event (such as anaphylaxis) or vasovagal episode (faint)

16.2
Reporting an AEFI

16.2.1
The Vaccine Reaction Reporting Form is available at https://extapps2.sahealth.sa.gov.au/SAVSS/
16.2.2
To report any serious or unexpected AEFI to the Immunisation Section:

· Complete and submit the online Vaccine Reaction Reporting Form, or

· Email a completed Vaccine Reaction Reporting Form to: healthvaccinesafety@sa.gov.au, or

· Phone 1300 232 272

	17.
Storage
	17.1 Store below + 25oC. Protect from light. 


NURSES/MIDWIVES/ABORIGINAL HEALTH PRACTITIONERS PROVIDING THE IMMUNISATION SERVICE

I have read and understand the recommendations of the Standing Drug Order. I accept that I will administer the vaccine under the described procedure in this Standing Drug Order.
Signature:
Printed name:
Date:

Signature:
Printed name:
Date:

Signature:
Printed name:
Date:

Signature:
Printed name:
Date:

Signature:
Printed name:
Date:


Signature:
Printed name:
Date:


Signature:
Printed name:
Date:

Signature:
Printed name:
Date:

Signature:
Printed name:
Date:

Signature:
Printed name:
Date:

Signature:
Printed name:
Date:
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